
Model: EQ500 Partnumber: 90064532 Model: 2015



11 2 bs704776 STAR KNOB, GREEN STAR KNOB, GREEN

12 2 bs704779 WING KNOB WING KNOB

9 1 bs704706 HANDLE UPPER HANDLE UPPER

10 2 bs704708 HANDLE LOWER HANDLE LOWER

13 1 bs704715 CONTROL BAIL, RED CONTROL BAIL, RED

16 1 bs704720 DRIVE CABLE DRIVE CABLE

17 1 bs704778 SOFT GRIP SOFT GRIP

14 1 bs704718 DRIVE BAIL DRIVE BAIL

15 1 bs704723 CONTROL CABLE CONTROL CABLE

3 1 bs67885gs NUT NUT

4 2 bs704774 CABLE CLIP CABLE CLIP

1 2 bs703483 BOLT,5/16-18X1.000,RO BOLT,5/16-18X1.000,RO

2 2 bs703463 NUT, GR5,1/4-20 NUT, GR5,1/4-20

7 2 bs704729 SHOULDER BOLT SHOULDER BOLT

8 1 bs704695 BOLT, EYE BOLT, EYE

5 1 bs703781 WASHER, A6.4 WASHER, A6.4

6 2 bs703522 SCREW, 1/4-20 SCREW, 1/4-20

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION





4 1 bs703520 SUPPORT, BLADE BELL SUPPORT, BLADE BELL

5 1 bs703618 BLADE ADAPTER BLADE ADAPTER

6 1 bs704726 BLADE BLADE

3 1 bs704785 SCREW HEX 3/8-24X1.50 SCREW HEX 3/8-24X1.50

1 1 431054 ENGINE MODEL 09P702 * ENGINE, BRIGGS & 
STRATTON, MOD. 09P702

2 1 431055 SHROUD SHROUD

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION





20 1 bs704763 REAR FLAP REAR FLAP

21 1 bs704747 COVER COVER

19 1 bs704800 FRAME FRAME

17 1 bs704689 HANDLE SUPPORT RH HANDLE SUPPORT RH

18 1 bs704795 GRASS BAG GRASS BAG

22 2 bs704786 SCREW #10-16X.750 SCREW #10-16X.750

26 2 bs704734 TORSION SPRING, LH TORSION SPRING, LH

27 1 bs704748 SM. FRNT CVR, URR.GRAY SM. FRNT CVR, URR.GRAY

25 2 bs704735 TORSION SPRING, RH TORSION SPRING, RH

23 1 bs704809 REAR BAFFLE REAR BAFFLE

24 1 bs704717 PIVOT ROD PIVOT ROD

16 1 bs704690 HANDLE SUPPORT RH HANDLE SUPPORT RH

4 1 bs704757 FRONT CLIP FRONT CLIP

6 1 bs7091081sm HWST, 1/4-15X3/4 BZ HWST, 1/4-15X3/4 BZ

3 3 bs703407 CAPSCREW, 3/8-16 X 1 CAPSCREW, 3/8-16 X 1

1 1 bs704687 DECK DECK

2 11 bs704787 HEX SCREW HEX SCREW

13 2 bs703523 SCREW, 5/16-14 SCREW, 5/16-14

14 2 bs704789 SCREW,#12-16X1.00 SCREW,#12-16X1.00

12 1 bs704756 REAR COVER REAR COVER

9 1 bs704760 "COVER; REAR" "COVER; REAR"

10 1 bs704759 "COVER; FRONT" "COVER; FRONT"

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION





15 1 bs704694 BRACKET BRACKET

16 1 bs704701 BELT BELT

14 2 bs703714 SCREW, 1/4-20X050 SCREW, 1/4-20X050

12 5 bs7900023sm HWST, 1/4-15 X 1-1/4 HWST, 1/4-15 X 1-1/4

13 1 bs703516 SPRING, EXTEN, 2.405 SPRING, EXTEN, 2.405

17 1 bs704688 SUPPORT SUPPORT

21 2 bs704698 PULLEY HALF PULLEY HALF

22 1 bs704783 LOCK NUT LOCK NUT

20 1 bs704815 TRANSMISSON TRANSMISSON

18 2 bs704781 GEAR, 10T GEAR, 10T

19 1 bs704813 COVER COVER

11 2 bs703479 SCREW, HWH, .159X.43 SCREW, HWH, .159X.43

4 2 bs704775 KNOB, GREEN KNOB, GREEN

5 2 bs704732 WHEEL 180X47 WHEEL 180X47

3 4 bs5025394sm NUT, 3/8-16 HEX NYLOC NUT, 3/8-16 HEX NYLOC

1 1 bs704827 AXLE, FRONT AXLE, FRONT

2 1 bs704822 AXLE, REAR AXLE, REAR

9 2 bs703505 DUST COVER, WHEEL DUST COVER, WHEEL

10 2 bs703469 BEARING ASSEMBLY BEARING ASSEMBLY

8 2 bs704738 HUB CUP, SILVER HUB CUP, SILVER

6 2 bs704806 DRIVE WHEEL ASSY DRIVE WHEEL ASSY

7 2 bs704739 HUB CUP, SILVER HUB CUP, SILVER

POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION


	1_drawing
	1_sparepart_list
	2_drawing
	2_sparepart_list
	3_drawing
	3_sparepart_list
	4_drawing
	4_sparepart_list

